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1. TOn mdu thfr:

Sample:

2. Khich hing:

Customer:

3. SO luqng m6u:

QuantitY:

4. Tinh tr4ng m6u:

Samfile observation:

5. Ngiry nh4n miu:

Reception date:

6. Ngny thfr nghiQm:

'[est duration:

7. I'huo'ng phfP thir:

Test methods:

rET QUA THI./ NGHIEM
TEST RESULT

Ong nhga gdn xoin chiu lpc HDPE OSPEN 065

HDPE OSPEN coruugated PiPe Q65

NAQr902 t9-04

Cdng ty CP An Dat Ph6t

01

M6i, chua qua su dUng

New, unused

2U 02 1 2019

06 I 03 I 20lg + 13 I 03 I 2019

KSC 8455 :2005;'|CVN 7991:2009

Tr angl v ugJ...1...3-....

Hanoi, date of I3 / 03 / 2019

[r- ctAtu DocffiTRIIONG PHONG THU NGHIEM
DIEN, DIEN TtI VA HIFU SUAT NANG LTTqNG
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F-Ho crnvr noc

Wfu,,"/fwWM,,?,

1.

2.

J.

phtAu k€t qud ndy chi c6 gia tri diii vcri mdu thilr do khdch hdng daa toi.

This test results is value only for samples taken by customer.

Kh6ng daqc tr[ch sao *iiphin rct qua ndy"n6u kh6ng dtqc sLr d6ng i, cila trung tdm Ki thuqt 1-

This test results shall not reproduced except in full, w.ithout the written approved of QUATEST 1-

T€n mdu vd t€n khdch hdng duoc ghi theo y€u cdu ctia khdch hdng.

Name of sample and customer ate written as customer's request.
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KET QUA THI./ NGHIEM
TEST RESULT

TT
No

TOn chi ti6u
Specificotions

Dcrn
vi

Unil

Phuong
phfp thir

Test methods

Mfc qui tllnh
Standard level

K6t qui
Results
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i$

1

2

1J

4

5

6

Kich thudcl Dimension

r Duong kinh ngoii/ Outside diameter

r Eucrng kinh trong/ Inside diameter

r Bucrc ren/ Pitch of thredd

D0 b€n diQn 6p tAn s6 c6ng nghiQp 10kV/1min

AC voltage for t IkV/l min

SuAt kdo durcria 6ng 
\.

Tensile strength of pipe

Xung kich d nhiQt dQ thdp

Low lemperalure shock

Thu ndn 6ng voi lgc P:l70xR

(R la b6n kinh trungrbinh cua 6ng, cm)

Compression test with aforce P:l7lxR

(R is mean radius of the pipe, cm)

e Dg bi€n dang nrong AOi ctra ducrng kinh ngodi

Relative deflection of the outside diameter

o Ngo?i quan

Appearance

D0 ben chfu dn mdn h6a hoc

Chemical corrosion test

. Su thay ddi kh6i luqng khi thft v6i dung
dich NaCl 10%

Change of mass when test with NaCl lTok solution

mm

mm

mm

N/cm2

glm2

%

KSC

8455:2005

-nt-

-nt-

-nt-

-nt-

-nt-

85 + 2,5

21 + 1,0

Kh6ng bi d6nh thung

No breakdown

> 2000

Kh6ng bi nrrt, vd

No cracks and brealts

Kh6ng r4n nut

No crack

+ 0,5

85,6

65,r

a! 1/t 1

Eat

Pass

2032

Dat

Pass

Dat

Pass

Dat

Pass
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KET QUA THU NGHIEM
TEST RESULT

TGn chi ti6u
Specifications

TTI
,Vo 

I

Don
vi

Unit

Phucrng
phdp thfr

Test methods

Mric qui tlinh
Standard level

K6t qui
Results

=1. 
t-*r a6t *6i tuqng khi thtvcri dung dich

I ursoo:ox

I Clrorgt of mass when test with H2SO4 30ok solution
I

I . Su thay aol nrOi luqngkhi thu voi dung dich

I HNo:40%
I

I C't ongu of mass test with HNOs 40o% solution
I

| . Sg thay d6i kh6i luqng khi thir voi dung dich
I Naou +oz
I

I CnaWe tf mass when test with NaOH 40o% solution

| . Su thay aoi Uroi lugng khi thu voi dung

I aicn Ethyl alcoh ol95Yo

| ,'rong of mass when test with Ethyt alcohol

I 
O5o% solution

Z j ffru nen dng v6i llc P:2l3xR

I 
fo ra b6n kinh trung binh cua 6ng, cm)

I Co*pression test with a force P:2I3xR

| ,o is mean radius of the pipe, cm)

I

I 
. E0 bi6n dang tucrng d6i cua dudng klnh ngodi

I netative deflection of the outside diameter

| 
. Ngoui trun

I o*earqnce

glm2

glm2

glm2

glmz

%

TCVN

7997:2009

+ 0,5

+ 1,0

10,5

+ 0,4

Kh6ng ran nut

No crack

Eat

Pass

Dat

Pass

Eat

Pass

Dat

Pass
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Dat

Pass
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